
 
 

 
 
 

Updated 

September 2017 



 
 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Disclaimer 

The views and opinions summarized in this document do not necessarily reflect those of the United States government or any 

agency thereof, nor does the government or its employees make any warranty, expressed or implied, or assume any liability or 

responsibility for the accuracy, completeness, or usefulness of any information, apparatus, product, or process disclosed, or 

represent that its use would not infringe on privately owned rights. 

 

Front cover:  

Jet: iStock 17461860 

Cows: shutterstock 18791644 

Power Plant: shutterstock 97115075 

Oil drops: adobestock 86516758 
[...]
Animal Waste 41.00 547.1 4,713.0 

Food Waste2 15.30 79.6 685.3 

Fats, Oils, and Greases 6.05 214.3 1,845.9 

Gaseous Feedstocks   733.6 6,319.8 

Biogas3 420 BCF 430.5 3,708.6 

CO2 Streams 3,142 MM Tons - - 

Associated Natural Gas 289 BCF 303.1 2,611.2 

Other Waste Feedstocks   526.1 4,531.6 

Glycerol 0.6 MM Tons 8.7 75.1 

Black Liquor 44 MM Tons 517.4 4,456.5 

DDGS4 44 MM Tons n/a n/a 

Total   2,338.3 20,142.2 

1 116,090 Btu/gal. This does not account for conversion efficiency. 

2 The moisture content of food waste varies seasonally, ranging from 76% in the summer to 72% in the winter. 

3 Methane potential. This does not include currently operational landfill digesters (>1,000 billion cubic feet [Bcf] annually) and 

may double count potential from wastewater residuals, food waste, and animal waste. 

4 DDGS = Dried Distillers Grains with Solubles 

Note: The inherent energy content of food waste and estimated annual CO2 resources have been corrected from a previous 

version of this report published January 10, 2017. 

In some cases, favorable resource distribution and mature conversion technologies have led to 

established markets and applications for these resources. Table 2-2 compares current utilization to the 

annual recoverable quantities of excess wet resources. Examples of current uses of wet resources 

include digestion (biogas production), esterification to biodiesel, land application (soil enrichment), 

composting, animal feed, export, and other products. In cases where these resources are digested, the 

biogas can also be converted to energy, fuels, or products. Potential excess resources include those that 

are currently untreated, incinerated, landfilled, or are otherwise unknown.  



BIOFUELS AND BIOPRODUCTS FROM WET AND GASEOUS WASTE STREAMS  

  

10 Chapter 2: Feedstock Descriptions 

Table 2-2. Wet Resource Comparison – Annual Utilization and Excess 

 
 
Wet Resources 

Annual Beneficial Utilization (Current) Annual Potential Excess1 
Estimated Resource 

Availability  
(MM Dry Tons) 

Inherent Energy 
Content  

(Trillion Btu) 

Fuel 
Equivalent  

(MM GGE)2 

Estimated Resource 
Availability  

(MM Dry Tons) 

Inherent Energy 
Content  

(Trillion Btu) 

Fuel 
Equivalent  

(MM GGE)2 

Wastewater 
Residuals 

7.12 107.6 927.0 7.70 130.0 1,119.6 

Animal Waste 15.00 200.2 1,724.3 26.00 346.9 2,988.7 

Food Waste 1.30 6.8 58.2 14.00 72.8 627.1 

Fats, Oils, and 
Greases 

4.10 147.4 1,269.3 1.95 66.9 576.6 

Total 27.52 462.0 3,978.8 49.65 616.6 5,312.0 

1 Unused excess in this definition includes landfilled biosolids and other wet resources. 

2 116,090 Btu/gal. This does not account for conversion efficiency. 

The availability of wet resources is best understood in the context of collection and distribution 

differences, chemical compositions, and energy content. Collection challenges directly affect the 

eventual price and scale of operations that can be achieved for various end uses. The characteristics of 

each resource will influence the potential for conversion technologies and markets in the near and long 

term. Ultimately, any opportunity to convert waste into energy, fuels, or products will face competition 

with other uses for these waste streams. Furthermore, source separation capabilities are likely to steer 

deployment toward either localized solutions (small in scale) or supply chains that aggregate the waste 

in a single, large-scale facility. 

2.1. Municipal Wastewater Treatment-Derived Sludge and Biosolids 
Residential, commercial, and industrial facilities all use water and subsequently produce wastewater. 

This water is then collected and treated at a water resource recovery facility (WRRF) to meet permitted 

standards. In treatment operations, water is first filtered and settled to generate primary sludge. 

Subsequently, the water is treated with microbes that further digest the organic matter, resulting in 

secondary sludge. After passing through polishing operations, the clean water can then be discharged or 

reused. Some advanced facilities are able to further treat the water to reduce nitrogen and phosphorous 

concentrations. Upon collection and treatment, wastewater residuals (e.g., primary and secondary 

sludge) is anaerobically digested to produce biogas, and the solids can then be applied to agricultural 

land as fertilizer. This report is concerned with valorizing these raw sludge streams without negatively 

impacting the treatment of wastewater. 

2.1.1. Resource Assessment 

In 2016, the Pacific Northwest National Laboratory (PNNL) estimated sludge generation of 15,014 

publicly owned treatment works (POTW) (Seiple et. al 2016). These POTWs provide the majority of 

wastewater treatment in the United States, treating 35 billion gallons of wastewater produced each day 

by 238.2 million Americans, or 76% of the US population. The remainder of the population is served by 

decentralized or private septic systems (EPA-CWNS 2016).  

Additional insights can be gained by placing the 15,014 facilities documented by PNNL into size 

categories based on total existing flow in millions of gallons per day (mgd). Figure 2-1 indicates that 23% 

of the U.S. population is served by 0.3% of the POTWs which comprise facilities of more than 100 mgd, 



BIOFUELS AND BIOPRODUCTS FROM WET AND GASEOUS WASTE STREAMS  

  

11 Chapter 2: Feedstock Descriptions 

40 plants in total. A further 

observation indicates that 63% of the 

U.S. population is served by POTWs of 

10 mgd to more than 100 mgd or 3.7% 

of all POTWs (522 POTWs and 40 

POTWs, respectively). 

• Large: > 10 mgd  

• Medium: 1 to 10 mgd  

• Small: 0.1 to 1 mgd  

• Very Small: ≤ 0.1 mgd 

Figure 2-1 reveals that the majority of 

the U.S. population (91%) is served by large 

and medium sized POTWs (>1 mgd), which 

account for 24% of all systems. The remaining 9% of the population is served by small and very small 

systems (<1 mgd), which make up 76% of all systems. 

Figure 2-2 depicts the spatial distribution of the contiguous U.S. portion of the 15,014 PNNL catalogued 

treatment plants, classified by size. The quantity, composition, and quality of sludge within a facility will 

vary annually, seasonally, and even daily—depending on the composition of the incoming wastewater 

(i.e., municipal waste stream, combined stormwater runoff, industrial waste stream, etc.) and variations 

in treatment processes. Generally, increased levels of treatment will yield higher volumes of sludge. 

However, in the case of combined treatment with stormwater, the stormwater added to normal 

wastewater influent dilutes the solids concentration per gallon of combined influent. 

The map indicates where possible new technology developers could locate new projects based on the 

availability of the largest flow rates (> 10mgd). 

Figure 2-2. Spatial distribution and influent range of 15,014 PNNL 2016 
catalogued treatment plants 

Figure 2-1. Comparison of publicly-owned wastewater 
treatment works by size and U.S. population served 



BIOFUELS AND BIOPRODUCTS FROM WET AND GASEOUS WASTE STREAMS  

  

12 Chapter 2: Feedstock Descriptions 

The sludge from the primary and secondary settling stages is composed of mostly organics with some 

inorganic solids. Work by PNNL estimates that wastewater residuals represent a small fraction of the 

total annual influent flow at a majority of POTWs. Based on the calculated production of primary, 

secondary, and total sludges at the 15,014 documented POTWs by PNNL, the country produced 

approximately 14.82 million dry tons of wastewater residuals in 2016. 

Wastewater residuals that have been treated for use are thereafter referred to as biosolids. According 

to PNNL, the United States competitively uses 7.12 million dry tons of biosolids each year. About 56% of 

these biosolids are applied to land to replenish the soil, and the remaining 44% are volatized and lost 

during the AD process. Table 2-3 summarizes the current annual utilization of wastewater residuals. The 

7.70 MM dry tons of sludge and biosolids that are available for use contain an inherent energy content 

of 130.0 TBtu (1,119.6 MM GGE). 

Table 2-3. Wastewater Residuals – Current Annual Resource Utilization 

Wastewater Residuals 

Annual Resource Utilization (Current)  

Estimated Resource 
Availability (MM Dry Tons) 

Inherent Energy 
Content (Trillion Btu) 

Fuel Equivalent 

(MM GGE)1 

Biosolids 2 7.12 107.6 927.0 

  Land Applied (AD) 2.58 37.23 321.1 

  Land Applied (Non-AD) 1.42 25.34 217.7 

  AD Losses (Volatized) 3.12 45.13 388.2 

Unused Sludge and 
Biosolids 

7.70 130.0 1,119.6 

  From AD 2.11 30.53 262.6 

  Non-AD 5.59 99.54 857.0 

Total 14.82 237.6 2,046.6 

1 116,090 Btu/gal. This does not account for conversion efficiency. 

2 Biosolids have been treated for use (e.g., anaerobic digestion/incineration for energy production, compost/soil 

amendments). 
3 Post digester sludge: 14.45 million Btu per Ton (MMBtu/Ton) (Marrone 2016) 
4 Primary sludge (Non-AD): 17.80 MMBtu/Ton (Marrone 2016) 

2.1.2. Collection and Processing 

Pipes handle the majority of wastewater transport. Existing networks of sewer pipes collect wastewater 

so that it can be processed at a central facility—enabling WRRFs to operate at large scales. Numerous 

smaller facilities around the country are connected to smaller pipe networks. Some sewer pipe systems 

also collect stormwater, which affects the biochemical oxygen demand and flow volumes at a facility. 

Sludge is also transported through pipes onsite within a WRRF, whereas biosolids are primarily moved 

by truck for transport offsite. 

Once settled out of the wastewater, sludge still contains a significant amount of water that must be 

removed (via dewatering). Sludge may also contain organisms with high pathogenicity, heavy metals, 

and pollutants of emerging concern, or odor-causing compounds that must be reduced, depending on 

the intended application.  



BIOFUELS AND BIOPRODUCTS FROM WET AND GASEOUS WASTE STREAMS  

  

13 Chapter 2: Feedstock Descriptions 

In a high-level view, a typical municipal POTW performs a series of major processing steps on the 

wastewater, yielding sludge as the major waste product (see Figure 2-3). 

2.1.2.1. Primary Screening  

Primary POTW screening of raw incoming wastewater will filter out large debris. This step protects 

downstream processing equipment, prevents the discharge of large solids to waterways, and improves 

the efficiency of the entire treatment process. The debris screened out at this point is typically landfilled 

or incinerated; it typically includes a wide variety of organic and non-organic materials, especially in 

waste systems that incorporate stormwater. For typical municipal POTWs, a coarse bar screen is used to 

filter out materials larger than or equal to about 6 mm. In a system such as this, grit (e.g., sand, gravel, 

coffee grounds, and eggshells) can be settled into a grit chamber to eliminate these materials from 

further processing. In the future, materials collected in the primary screens might be evaluated for 

potential use as feedstocks for hydrothermal liquefaction. In general, the fraction of debris removed at 

this stage represents 5%–10% of total influent solids (Turovskiy and Mathai 2006; Tchobanoglous et al., 

2014). This primary screening process is not addressed further in this analysis as the resulting solids are 

not considered a “clean” source of organics.  

2.1.2.2. Primary Treatment  

The primary treatment stage involves the initial clarification or settling of suspended solids (i.e., primary 

sedimentation). Chemical flocculants can be used to increase the efficiency of solids settling (time to 

settle and total solids). This treatment produces a primary sludge, which consists of organic solids and 

inorganic fines. Solids concentrations are reduced to approximately 4%–6%, of which 60%–80% are 

volatile suspended solids (VSS). In general, 50%–60% of the solids are captured at this stage. 

Figure 2-3. High-level process schematic for treatment phases of a POTW 



BIOFUELS AND BIOPRODUCTS FROM WET AND GASEOUS WASTE STREAMS  

  

14 Chapter 2: Feedstock Descriptions 

2.1.2.3. Secondary Treatment  

Secondary treatment involves a combination of aeration, exposure to microbes, and secondary 

clarification through additional solids settling (i.e., secondary sedimentation). This treatment focuses on 

the dissolved organic matter not captured during primary treatment. Secondary treatment produces 

activated sludge, which is divided into two fractions. Waste activated sludge is removed from the 

process for further treatment. Return activated sludge is returned to the aeration and clarification stage 

to support the secondary treatment process. At this phase, solids concentrations are reduced to 0.5%–

1.5%, with VSS at 70%–80%. 

2.1.3. Feedstock Characteristics 

The usable energy in wastewater is determined by the organic fraction, which is measured by chemical 

oxygen demand (COD). For typical wastewater, the COD is approximately 1.9 kWh/m3 (McCarty et al. 

2011). Specifically, the potential energy contained in wastewater sludge is on the order of 12–16 kJ/g 

dry-weight, with approximately 66% of the available energy captured in the primary sludge and about 

42% captured in the secondary sludge—making the potentially available energy 8–10 times the amount 

required to operate the average wastewater plant (Zanoni and Mueller 1982; Vesilind and Ramsey 1996; 

Shizas and Bagley 2004).  

Sludge characteristics and content relevant to use of the sludge as a feedstock vary according to the 

particular source, process, and unit process. Table 2-4 shows some key feedstock characteristics and the 

nutrient composition of sludges from various sources. Trends in the individual process units (including 

primary sludge, secondary sludge, and post-digester sludge) include decreasing amounts of carbon, 

oxygen, and high heating values (HHVs). These sludges also show an increase in sulfur and ash content.  

Table 2-4. Feedstock and Nutrient Characteristics of Various Sludges Shown on a Dry Weight Basis 

Feedstock 

Weight % 
Moisture 

Content 

(%) 

Volatile 

Matter 

(%) 

HHV 

(MJ/kg) 

 

Citation 
C H N O S Ash 

Primary Sludge 47.8 6.5 3.64 33.6 0.48 7.5 95.5 82.17 20.7 Marrone 

2016 

Secondary Sludge 43.6 6.55 7.9 29 0.72 16.2 96.1 76.25 19.6 Marrone 

2016 

Post-digester 

Sludge 

38.7 5.68 4.48 27.9 1.63 28.1 ~721 N/A 16.8 Marrone 

2016 

Sludge 51.4 7.34 6.87 32.43 2.08 39.35 23.97 86.65 N/A ECN 

Phyllis2  

Anaerobic 

Digestion Sewage 

Sludge 

39.88 6.2 6.04 20.5 5.62 21.8 82.5 69 17.97 He et al. 

2015 

Sewage Sludge 51.98 7.61 7.49 30.35 2.57 36.68 N/A 56.78 N/A Malins et 

al. 2015 

Note: 72% moisture for the post-digester sludge is after normal dewatering at the wastewater treatment plant where collected, 
not directly out of the digesters. 



BIOFUELS AND BIOPRODUCTS FROM WET AND GASEOUS WASTE STREAMS  

  

15 Chapter 2: Feedstock Descriptions 

Application of raw or treated sewage sludge (i.e., derived from an anaerobic digestion [AD] process) to 

cropland can provide a large part of the nitrogen and phosphorus required for many crops while 

significantly reducing the sludge disposal costs of sewage treatment. Sludge from wastewater streams is 

comparable to animal waste; however, the presence of impurities (including metals, pathogens, or 

pharmaceuticals) is significantly more likely, as it is collected from a broader set of sources. These 

sludges often require remediation prior to any further processing. From this point forward, however, 

processing options are nearly identical. 

2.2. Animal Waste  
Animals such as pigs and cows excrete manure that contains digested and undigested organic matter, 

bacteria, and other microorganisms from the gut. This manure, like urine, is rich in organic matter that is 